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&‘VA RF Test Report of S10-201L
noawer  FCC ID:QISS10-201L

Appendix A: DTS (6 dB) Bandwidth

In this document, the "DTS6dBBW" refers to the measured "DTS (6 dB) Bandwidth" value. In this Appendix,
the "fc(DTS6dBBW)" refers to the centre of the measured "DTS6dBBW". The introduction of the
"fc(DTS6dBBW)" is due to that other measurements use it as the spectrum analyzer setting.

For measurements on smart antenna systems (devices with multiple transmit chains), the test is performed
at each chain, and used as respective results for each chain.

Part | - Test Results

Test Mode Test Channel Frequency[MHZz] Ant DTS6dBBW[MHZ] Verdict
11B L 2412 Ant 1 8.31 pass
11B M 2437 Ant 1 8.49 pass
11B H 2462 Ant 1 8.49 pass
11G L 2412 Ant 1 16.52 pass
11G M 2437 Ant 1 16.50 pass
11G H 2462 Ant 1 16.55 pass

11N20 L 2412 Ant 1 17.75 pass

11N20 M 2437 Ant 1 17.61 pass

11N20 H 2462 Ant 1 17.35 pass
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Part Il - Test Plots
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Appendix B: Maximum Peak Conducted Output Power
Test Mode Test Frequency[MHz] Ant Meas. Level (Cond.) [dBm] Verdict
Channel
11B L 2412 Ant 1 20.01 pass
11B M 2437 Ant 1 20.09 pass
11B H 2462 Ant 1 19.30 pass
11G L 2412 Ant 1 20.93 pass
11G M 2437 Ant 1 21.06 pass
11G H 2462 Ant 1 20.46 pass
11N20 L 2412 Ant 1l 20.90 pass
11N20 M 2437 Ant 1l 20.94 pass
11IN20 H 2462 Ant 1 20.34 pass
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Appendix C: Maximum Power Spectral Density Level

Part | - Test Results

Test Mode Test Channel Frequency[MHz] Ant PD[MHZ] Verdict
11B L 2412 Ant 1 3.58 pass
11B M 2437 Ant 1 4.11 pass
11B H 2462 Ant 1 2.78 pass
11G L 2412 Ant 1 -1.54 pass
11G M 2437 Ant 1 -0.91 pass
11G H 2462 Ant 1 -1.32 pass

11N20 L 2412 Ant 1 -0.99 pass

11N20 M 2437 Ant 1 -0.77 pass

11N20 H 2462 Ant 1 -1.18 pass
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Part Il - Test Plots
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Appendix D: Band Edges Compliance

Part | - Test Results

Test Test Carrier Max.Spurious :
Frequency[MHz] Ant Verdict
Mode Channel Power[dBm] Level[dBm]
11B L 2412 Ant 1 8.32 -42.75 pass
11B H 2462 Ant 1 7.58 -50.56 pass
11G L 2412 Ant 1 2.45 -38.51 pass
11G H 2462 Ant 1 241 -44.02 pass
11N20 L 2412 Ant 1 2.55 -34.49 pass
11N20 H 2462 Ant 1 2.38 -45.26 pass
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Appendix E: Unwanted Emissions into Non-Restricted Frequency

Bands

In this Appendix, the "Pref", which is used as the reference level, refers to the peak power level in any 100
kHz bandwidth within the fundamental emission, the "Puw" referrers to the maximum emission power in
100 kHz band segments outside of the authorized frequency band.

Considering that the higher ratio of RBW to the span for the frequency ranges below 30 MHz makes the
results determination be complicated,a narrower RBW other than 100 kHz is used for these ranges. The
measured value should add a RBW correction factor (RBWCF) where RBWCF [dB] = 10 x 1g(100
[kHz])/narrower RBW [kHz]). As to this Appendix, the narrower RBW is 1 kHz and RBWCF is 20 dB for the
frequency 9 kHz to 150 kHz, and the narrower RBW is 10 kHz and RBWCEF is 10 dB for the frequency 150
kHz to 30 MHz.

For measurements on smart antenna systems (devices with multiple transmit chains), the test is performed
at each chain and used as respective results for each chain, due to the relative-limit requirement.

In the result table, the "< Limit" denotes that "The Puw [dBm] is less than Pref[dBm]-20[dBm],see test plots
for detailed".

Part | - Test Results

Test Mode Test Channel Frequency[MHz] Ant Pref[dBm] Puw[dBm] Verdict
11B L 2412 Ant 1 9.02 <limit pass
11B M 2437 Ant 1 9.36 <limit pass
11B H 2462 Ant 1 8.28 <limit pass
11G L 2412 Ant 1 2.74 <limit pass
11G M 2437 Ant 1 3.19 <limit pass
11G H 2462 Ant 1 2.60 <limit pass

11N20 L 2412 Ant 1 2.78 <limit pass

11N20 M 2437 Ant 1 3.29 <limit pass

11N20 H 2462 Ant 1 2.55 <limit pass
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906666060 kHz

Stop Freq
156.0666608 kHz

CF Step
14.1000888 kHz
Huto Man

Freq Offset
B.06060060 Hz

Signal Track
On Off

p all
l"l I'1I v I""r"-u"'.'r'I-"1"‘|.-.'r|._-""...-t."r'r*-""._qi._ﬁ_.' [’

; W 1 kHz #UBH 2 kH= : (GA1 pts)
Copyright 2000-2008 Agilent Technologies
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

- Agilent Freq/Channel

al O
—

Oitan 20 AR A Center Freq
Htten 28 dB {5 R i

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

#Res BH 10 kHz #UBM 30 kHz  Sweep 285.4 ms (3001 pts)
Copyright 2000-2008 Agilent Technologies
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

Oitan 20 AR s ' Center Freq
Htten 28 dB R

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

e oa R WYPOREle  Center Freg
Atten 26 dB BN -c000000 Gl

StartFreq
2. 3BABAAAA GHz

_ Stop Freq
2.40600000 GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset
B.06000060 Hz

£ / .
FTun Arpsimangsheisiie bt Ay osadtye sy drmint dhbrvpe . Signal Tra [?fli
i~ fn Ut

s kHz #UBH 300 kHz s)
Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

Atten 28 dBE

£ '"ra"'-'1‘l.-?l."'.'-""""*.""ri"'"-"a""-"'u*. T
- e, i s, A l ) ! S- I T k
F T un W "l“"‘i"""'-"r "'J'lnilu'rwq-.l_a!-"""“ T'l'l..|""‘"f|_’r"'}-"-.{ I“."'rlrhr\,k"l_f-"h..r I l.ll'lniﬁ"-#q;n!-‘-\','.'\_. j".q"th"r-ll|'|-,'.- I g na rac

On 0ff

Report No:
SYBH(Z-RF)018052013-2003

Huawei Proprietary and Confidential
Copyright © Huawei Technologies Co., Ltd.

Freg/Channel

Center Freq
2.49175008 GHz

Start Freq
248350008 GHz

Stop Freq
250000000 GHz

CF Step

1.65680868 MHz
Auto Man

Freq Offset
B.eARBaEEa Hz
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

Freg/Channel

. e Center Freq
#Htten 20 dB : 4B 14000008 Ghx

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

2.211B_M

Pref:

# Agilent R T |Freg/Channel

rrer S0 R OIS  Conter Freq
Atten 28 dBE U8 5 -000000 Gl

Q ety Start Freq
ot 2. 426000608 GHz

Stop Freq
244500000 GHz

CF Step
2.20000088 MHz
Auto Man

Freq Offset
3.060000060 Hz

Signal Track
On Off

es BH 100 kHz WUBH 300 kHz  Sweep 2.12 ms (801 pts)
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 38 of 105
SYBH(Z-RF)018052013-2003 Copyright © Huawei Technologies Co., Ltd.



&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

Puw:

# Agilent R T |Freg/Channel

Arren 50 AR R g M8 Center Freg
#Atten 20 db 78.557 dB 29 CO0BH00 Kix

StartFreq
906666060 kHz

Stop Freq
156.0666608 kHz

CF Step
14.1000888 kHz
Huto Man

Freq Offset
B.06060060 Hz

Signal Track
On Off

-
o el WL LT T, LW S

! 1 CHZ #YBH 3 kHz aneepn 13 (G =3
Copyright 2000-2008 Agilent Technologies
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

Oitan 20 AR - Center Freq
Htten 28 dB {5 R i

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

#Res BH 10 kHz #UBM 30 kHz  Sweep 285.4 ms (3001 pts)
Copyright 2000-2008 Agilent Technologies
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

Freg/Channel

ferer 26 AR RS Conter Freq
Atten 28 dB dE R

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

. PN Center Freq
Atten 28 dB _ 1B S S

StartFreq
238080808 GHz

B — S —— Stop Freq
2.40000008 GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset
B.06000060 Hz

£01 A .
FTun "W“-"-'“'i‘I*P"~'N'M"’H‘rv't‘m'h'-'I-"Jn'f"m.f#.“.n'n'I\\HW'~fJ‘M’h’n‘ﬂ.l"iﬂ'w%'hnrw-‘mww*'"""ﬁ" i Signal Tragf'?
i~ n orr

s kHz #UBH 300 kHz s)
Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

Freg/Channel

Aren 9 dR WONME  Center Freq
Atten 26 dB : 6 dBm A

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
B.06000060 Hz

LT PR TP
" W i) L-.-.1|'|,J'.I_-|ﬂm|,-..j“ rl

iR 1 | , i
' ”’"“«'u’ 'r-L.:\r.-"u11"|r".-"'ﬂ".'-"ﬂ‘r'-,,r.,,., ,r.ﬂ'l..a""a"l,.l'"w' '\I.-.u,r..h-l'llf-"'.h.LJ [ H*..*r*'r-“"'h'l._,.r-’rfr-."'- Si gna | Track

On 0ff
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

Oitan 20 AR Center Freq
#Atten 20 dB 5 LA

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

2.311B_H

Pref:

% Agilent R T |Freg/Channel
2,462 B2 GHz

Otten 20 dB - Center Freq

Atten 28 dB : » 46000000 Glia

Start Freq
245100066 GHz

Stop Freq
247300000 GHz

CF Step
2.20000088 MHz
Auto Man

Freq Offset
B.a0000000 Hz

Signal Track
On Off

es BH 100 kHz WUBH 300 kHz  Sweep 2.12 ms (801 pts)
Copyright 2000-2008 Agilent Technologies
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

Puw:

# Agilent R T |Freg/Channel

. b WOSIE  Center Freq
#Atten 20 db , 20 CRBA08E Kz

StartFreq
906666060 kHz

Stop Freq
156.0666608 kHz

CF Step
14.1000888 kHz
Huto Man

Freq Offset
B.06060060 Hz

Signal Track
On Off

N
il o
s L P LU TP L T P Y TN N W

; 1 whE #EH 3 kHz Sweep 13 a1l ks )
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

Oitan 20 AR - Center Freq
Htten 28 dB {5 R i

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

#Res BH 10 kHz #UBM 30 kHz  Sweep 285.4 ms (3001 pts)
Copyright 2000-2008 Agilent Technologies
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

Freg/Channel

A+ten 20 dE b > - .-;-.. tEﬂter Freq
Atten 28 dB 1B R

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

. PN Center Freq
Atten 28 dB _ 1B S S

StartFreq
238080808 GHz

s e e s B B E— — — Stop Freq
2.40600000 GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset
g 000000000 Hz
£t . a ;
FTun rdf~u+1.rh-a‘hL.rh"MHw-"-"hw!Hrm'Mmwﬁhﬂﬂhﬁh‘uﬁﬂfﬂ-wwwm'ﬁﬂ-\mw"‘"”*""""'"wﬁ Signal Track

On 0ff

s kHz #UBH 300 kHz s)
Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

e g R LAREAEIAIRINE  Conter Freq
Atten 20 dE 5 S

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset

5 B.00000000 Hz

TI"P 1-.,! Jl.lllﬁlln'h*qu ‘"L.'l'|. "I.|
L A I '1.-1.

! e H
e ML i S et Tl et St i Mt Je-paft Slgnal Track
On Off

: 0 kHz #UBH 300 kHz Sweep 1.6 ()
Copyright 2000-2008 Agilent Technologies
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

mrar 20 AR R WP Center Freq
#Htten 20 dB 14 CHGRG06 GHa

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

2.411G L

Pref:

% Agilent R T |Freg/Channel
Mkrl 2.4

Arten 20 dE e Center Freq

Atten 26 dB N 1B » 11200000 Glia

1 Start Freq
2. 48100066 GHz

I N g f ey [be L o L AN .
Il"r.r"l I-q_l",_ o 'rr-lll" T 'l,-"'.' PIIRRE J-.,r.'-]l L 1,| LY 'l-"l RR ISR A 'J“'-,-'I.-' |__,.L.-'._r'|._.| I '~,I,-,I
[
|

!
; Stop Freq
2.42300008 GHz

CF Step
2.20000088 MHz
Auto Man

Freq Offset
B.a0000000 Hz

Signal Track
On Off

$UBH 300 kHz Sweep 2.1,

Copyright 2000-2008 Agilent Technologies
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

Puw:

#Htten 20 dB

(P )
L'n-lll 'lr"'\'~af'-’rm""\-u'.lul!k-r"l'lull l..-.’r‘n.f' e

T

#\EW 3 kH=z

R T |Freg/Channel

Center Freq
79.5000008 kHz

Start Freq
9.00000008 kHz

Stop Freq
156.0666608 kHz

CF Step
14.1000888 kHz
Huto Man

Freq Offset
B.aaeBaEEA Hz

Signal Track
On Off

Copyright 2000-2008 Agilent Technologies
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

Freg/Channel

e o R PRIERERNE  Center Freq
Atten 20 dE {5 R i

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2. 95580888 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

Freg/Channel

Atten 26 dB youdide  Center Freg
Atten 20 dE R

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

. 5 PN Center Freq
ten 20 d5 el SCHAAE0H GHz

StartFreq
238080808 GHz

Stop Freq
2.40600000 GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset
B.06000060 Hz

£ # .
ETun  Heotmemommadod by vt bbbyt Signal Track

On 0ff

, #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

e o R PN Center Freq
Atten 28 dB 1B 5 S

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
B.06000060 Hz

) i
.-Rl"*..l et e e, e
A |II I " I-I"'i""l.-l b II-’*-u.’'-'--''‘','l.'|r'|,,.l'rr-.."--||l

F T LN 1 -Hr.'l"'l.-"l-fﬁ" ‘llr.|J"'."r1:1".|IJ..-|r"".Iil"'"'I-'1r."|'r1;,“-1|r‘|'r'l.'r"‘r."-'l-1 .,'1|','rlu"'.-'1l|,"'rﬁ"'. ,,n._.J"|,.-.flll‘rr"q'l,.r-.l"nl.t,lf ~..I '-1||,-1" S i g n 3 I T r 3 C k

On 0ff

£
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

. PN Center Freq
#Htten 20 dB : 4B 14000008 Ghx

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

2511G M
Pref:

# Agilent R T |Freg/Channel

e 501 R ) S Center Freq
Atten 28 dBE U8 5 1700000 Gl

StartFreq
242600008 GHz

1
" " i M. Q ; ] [ § [] i
" o l*""-r'l.ﬁll W 'La\.l'l'-il“v""-,.""h" ﬁ.f,llﬂlllh_ Pl II"-.-"‘ﬁl [FERRLETRT.Y o "ﬂ'-,ul..-"lﬂ Iy "'.-'|I

IL.JI

Stop Freq
244500000 GHz

CF Step
2.20000088 MHz
Auto Man

Freq Offset
3.060000060 Hz

Signal Track
On Off

es BH 100 kHz WUBH 300 kHz  Sweep 2.12 ms (801 pts)
Copyright 2000-2008 Agilent Technologies
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

Puw:

#Htten 20 dB

P S PR
YA . llnf';..-- { |'1.|-,,_‘.|| | 1

(5} '|..’u"-.1_-a'1'..."'nJIL.\.-_r._-_llll._q_-'n_u'l_n'n— f

#Il_llE:H E: |'.H:

R T |Freg/Channel

Center Freq
79.5000068 kHz

Start Freq
900000060 kHz

Stop Freq
156.0666608 kHz

CF Step
14.1000888 kHz
Huto Man

Freq Offset
B.06060060 Hz

Signal Track
On Off

Copyright 2000-2008 Agilent Technologies
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

Oitan 20 AR - Center Freq
Htten 28 dB {5 R i

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2.95500808 MHz
/ Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

#Res BH 10 kHz #UBM 30 kHz  Sweep 285.4 ms (3001 pts)
Copyright 2000-2008 Agilent Technologies
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

e oa R L ASRae  Center Freq
ten 20 d5 b8 | 1 55E0000 GHz

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

e 01 R e Center Freq
Atten 28 dB _ 1B S S

StartFreq
238080808 GHz

Stop Freq
2.40600000 GHz

CF Step
16.6680868 MHz
Auto Man

_ Freq Offset
<3 FS 3.0BBERERE Hz

£ .
FTun et "".1I‘-WrH'l‘l"|.WMhm'!u.H‘rh'J'|,Jmﬁ‘ﬂ‘.|w#h-fjrmﬂwmmuﬁwrﬂ Signal Track

On 0ff

s kHz #UBH 300 kHz s)
Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

ferer 26 AR LG Conter Freq
Atten 28 dB 1B 5 S

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
<3 FSl 4 A.00000008 Hz
£01
ETun

I1"‘“1|I14\ LFI"HL’I"."'""‘JI"'H W T
Tk '-'r"'{ "'-..-""‘1..~,h'-l—'-ﬂu"'rr-.-‘1.|‘|"-1--a'rp.~,,,|'*"'l‘-:"‘l.,.f ot p g -"l,rm"i"u"l",,.r' "ﬂ"."*m'-"""'-\-'-"-"'l fliy S | g na I T rac k

On 0ff
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

Airen 26 AR vy M Center Freq
#htten 20 db ' 1 4.5006000 GHz

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

2.6 11G_H

Pref:

Freq/Channel
Mkrl 2. e Center Freq
Atten 20 dB LSRR ©.46200000 CHz

Start Freq
245100066 GHz

. i onl [ ] M.
(1 ] A e T | RN Y TR, T R
|'."'n'| l"":_.r1‘1_.~'| T I-,n.*ll..lq o o |.|-.,.".J"'-.-| Lk I, || i) ul k. o ey Lt A ) R '.-l |' I‘rlll
1|

¥

Stop Freq
247300000 GHz

CF Step
| 2.20000008 MHz
Auto Man

Freq Offset
3.060000060 Hz

Signal Track
On Off

#BW 380 kHz Sweep 2.1

Copyright 2000-2008 Agilent Technologies
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

Puw:

# Agilent R T |Freg/Channel

Atten 26 dB 201 | e Center Freq
#itten 20 dE 7o 795000600 kHz

Start Freq
900000060 kHz

Stop Freq
156.0666608 kHz

CF Step

14.1608668 kHz
Huto Man

Freq Offset
B.06060060 Hz

Signal Track
On Off

.'I"rHr'"r'.."J|.-—u"‘I"|...--'-u"|-."'u’i"r.-_r.""“"t.'lJ'I o

! 1 CHZ #YBH 3 kHz i (G =3
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

Oitan 20 AR ' Center Freq
Htten 28 dB {5 R i

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

I I I I AN R N SN N S CF Step
2.95500808 MHz
/ Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

#Res BH 10 kHz #UBM 30 kHz  Sweep 285.4 ms (3001 pts)
Copyright 2000-2008 Agilent Technologies
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

. PN Center Freq
Atten 28 dB 1B R

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

ferer 26 AR poAsRgly  Center Freq
Atten 28 dB 5 1B S S

StartFreq
238080808 GHz

Stop Freq
2.40600000 GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset
B.06000060 Hz

£(6): Cldadll  Signal Track

FTun '"rfNw4'.4'Mi'Js-.#n}-uwa'J‘-rn.v!l-mfp-wma,P\m-wﬂ:.mw‘mu.ﬂh,ﬂ&wm#ﬂ] ; o
n Off

s kHz #UBH 300 kHz s)
Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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noawel  FCC ID:QISS10-201L

Freg/Channel

e 01 R AN Center Freq
Atten 28 dB dE 5 S

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

erer 50 AR ¥ CenterFreq
#Htten 20 dB : 4B 14000008 Ghx

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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&"A RF Test Report of $10-201L
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2.7 11N20_L

Pref:

% Agilent R T |Freg/Channel
Mkrl 2.4

Otten 20 dB Center Freq

Atten 26 dB 1B » 11200000 Glia

1 Start Freq
2. 48100066 GHz

l b f i 1 I h i | .
r..-'l..."'rnll |.a'r|-|"'|.d.|| IL|'I" Lad] Ihll‘i"'h"'illI"J"r"i'i"l ",.nl"r"".-|1i"-.1'|,-| ||'1_.-r'|n""|' llr.'r"l-"n."ll IF"'I‘""‘"I III"I"-"'.-"]I I'r'.lll1ﬂ"'.-ll1|..r. Ir"--'l'l-"I l'II"-' i
| P

|
'LI

Stop Freq
242300000 GHz

CF Step
2.20000088 MHz
Auto Man

Freq Offset
B.a0000000 Hz

Signal Track
On Off

$UBH 300 kHz Sweep 2.1,

Copyright 2000-2008 Agilent Technologies
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Puw:

#Htten 20 dB

hio e | )
L P P I O R S | ¥ Y. _

#WEBH 3 kHz Sweep 13

R T |Freg/Channel

Center Freq
79.5000008 kHz

Start Freq
9.00000008 kHz

Stop Freq
156.0666608 kHz

CF Step
14.1000888 kHz
Huto Man

Freq Offset
B.aaeBaEEA Hz

Signal Track
On Off

Copyright 2000-2008 Agilent Technologies
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

Oitan 20 AR - Center Freq
Htten 28 dB {5 R i

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

I I I I AN R N SN N S CF Step
2.95500808 MHz
/ Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

#Res BH 10 kHz #UBM 30 kHz  Sweep 285.4 ms (3001 pts)
Copyright 2000-2008 Agilent Technologies

Report No: Huawei Proprietary and Confidential Page 75 of 105
SYBH(Z-RF)018052013-2003 Copyright © Huawei Technologies Co., Ltd.



&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

erer 50 AR e PN Center Freq
Atten 28 dB 1B R

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

e 01 R ¥ Center Freg
Atten 28 dB 1B S S

StartFreq
238080808 GHz

Stop Freq
2.40600000 GHz

! CF Step
5 100680668 MHz
Auto Man

Freq Offset
B.06000060 Hz

W a o
£ 4

S TR W P TORRYT RPYYS TORPTOY N AR Y . Signal Tra gfli
. OFf

, #BH 300 kHz

Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

e o R L8 PN Center Freq
Atten 28 dB 1B 5 S

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
B.00000000 Hz

1
RN
Y Y TP P
- TR Lo g A ] .
' il e IIII.'1""I".h"'h'l.l"*r"r"'l'm"'-f 'Ji".'ﬂ.fli'rf! I|,l.1_.“‘.l1|~"'.||,.rl""l'*l" Iv-.f'\.-'.""".-1I‘I".I"1_."""l.-.,-.'hr'.-..-'r.-.q'"'r'f‘..r-.l Jirrr‘.-pll"‘ull S I g n 3 I T r 3 C k

On 0ff
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noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

e oa R ey  Center Freq
#Htten 20 dB : 4B 14000008 Ghx

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

2.8 11N20_M

Pref:

Freg/Channel

e 501 R Al Center Freq
Atten 28 dBE 3.294 dBm (NN

Start Freq
2. 426000608 GHz

f §
I.~L|"|_|'1.;"|I|I I._r.«. 4.".‘1'|

fina 1l . _ foa | .
Leratitbtiag il LRyl lﬁ-"-..--: L L 'p"'r‘.,-"l.]1|__.¥_|"‘l"*-| |.,-".J‘Lr.,-,|

|
A
J Stop Freq
244500000 GHz

CF Step
2.20000088 MHz
Auto Man

Freq Offset
3.060000060 Hz

Signal Track
On Off

#BW 380 kHz Sweep 2.1

Copyright 2000-2008 Agilent Technologies
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

Puw:

# Agilent R T |Freg/Channel

Cerer 01 AR el WS Center Freq
#Htten 20 dB ; 1B 29 CO0BH00 Kix

StartFreq
906666060 kHz

Stop Freq
156.0666608 kHz

CF Step
14.1000888 kHz
Huto Man

Freq Offset
B.06060060 Hz

Signal Track
On Off

Copyright 2000-2008 Agilent Technologies
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

e 01 R balle  Center Freq
Atten 20 dE {5 R i

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

CF Step
2.95500808 MHz
/ Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff

#Res BH 10 kHz #UBM 30 kHz  Sweep 285.4 ms (3001 pts)
Copyright 2000-2008 Agilent Technologies
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noawel  FCC ID:QISS10-201L

Freg/Channel

Crer S0 R el  Center Freq
Atten 28 dB 1B R

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

e 01 R e Center Freq
Atten 28 dB _ 1B S S

StartFreq
238080808 GHz

Stop Freq
2.40600000 GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset
A.ABABAaRA Hz
- L"qhﬂ“
£ Ll _
T YRR RIS WEUYENTI U Y | TR Signal Track

On 0ff

s kHz #UBH 300 kHz s)
Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:

Report No: Huawei Proprietary and Confidential Page 84 of 105
SYBH(Z-RF)018052013-2003 Copyright © Huawei Technologies Co., Ltd.



&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

Atten 28 dBE

1 &
J"‘”P"""I ! I"L"n.l.-l*L.rh'lr_ e
it l'-"rl""q"iil--"
el |, .
..r||'1|r" ""'“rl'I-*r'",-'-_'\."-1-1\-—.-1.‘,:5-,_,-':,.'.1_'!,., ,f"""“\h"\"l. ,l""'-'r'l" -J'1'.I.."l"l.’"l'rﬂl,l‘}.r"ﬂl'f""' b "'1.-'-"'"'I..-‘."'Ir'l'll'l'lf‘ﬂ'l,'" S | g Na I T rac k

On 0ff

£
ETun

Freg/Channel

Center Freq
2.49175008 GHz

Start Freq
248350008 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
B.eARBaEEa Hz
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noawel  FCC ID:QISS10-201L

Freg/Channel

. WA CRIANe  Center Freq
#Htten 28 dB 5o ! LA

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

2.9 11N20_H

Pref:

# Agilent R T |Freg/Channel

240 GHz
Arren 20 AR N TAE AR Center Freq
Atten 26 dB : i B > 1600000 Gl

$ StartFreq
["l-""'I"'-"1.-|.|.«"l-"‘|rf|'|l-r r'l.-"'-lﬁll""'-.- “J'I""l."'-q"-lﬂl.r {‘r"-.-rll"',,rh"|l If',-"*"1'I‘l?'1"'|,u.,l|.||.|""-"'-.'"" ||I,~|I,~._|H]'L__.. HI1-."‘4I1I.I.~.,_|"'..I‘h|‘|.-"-..l' . 245160808 GHz
|

U

Stop Freq
247300000 GHz

CF Step
2.20000088 MHz
Auto Man

Freq Offset
3.060000060 Hz

Signal Track
On Off

es BH 100 kHz WUBH 300 kHz  Sweep 2.12 ms (801 pts)
Copyright 2000-2008 Agilent Technologies
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

Puw:

# Agilent R T |Freg/Channel

Arren 20 AR .- ¥ Center Freq
#Atten 20 db ; als 29 CO0BH00 Kix

StartFreq
906666060 kHz

Stop Freq
156.0666608 kHz

CF Step

14.1608668 kHz
Huto Man

Freq Offset
B.06060060 Hz

Signal Track
On Off

; W 1 kHz #UBH 2 kH= Sy (GA1 pts)
Copyright 2000-2008 Agilent Technologies
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% Agilent R T |Freg/Channel

Atten 26 dB shofysaiidy  Center Freq
Atten 20 dE ; {5 R i

StartFreq
156.600008 kHz

Stop Freq
30.0600000 MHz

S I N I S A I S S R CF Step
2.93500008 MHz
" Huta Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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% Agilent R T |Freg/Channel

. . gl Center Freq
Atten 20 dE R

StartFreq
308080808 MHz

Stop Freq
2.30000000 GHz

CF Step
227.080868 MHz
Auto Man

Freq Offset
B.00000000 Hz

Signal Track
On 0ff
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&"A RF Test Report of $10-201L
noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

. PN Center Freq
Atten 28 dB _ 1B S S

StartFreq
238080808 GHz

Stop Freq
I N R R R D R D | © . (060006 GHz

CF Step
16.6680868 MHz
Auto Man

Freq Offset
B.00000000 Hz

1
£(F: b
FTun u'4'MrW***T-uwnhwﬂwmmmwmmwwm-wﬂwﬁmw*“ v Signal Track

On 0ff

s kHz #UBH 300 kHz s)
Copyright 2000-2008 Agilent Technologies

Sweep 9.6 m:
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noawel  FCC ID:QISS10-201L

% Agilent R T |Freg/Channel

e g R bde  Center Freg
Atten 28 dB 1B 5 S

StartFreq
248350808 GHz

Stop Freq
250000000 GHz

CF Step
1.65680868 MHz
Auto Man

Freq Offset
B.00000000 Hz

v !
A
| 'I‘""‘I.r"u_.'l

-1rrlrll"-*,l"-.f 'fw'“d.\l, ¥ llhl".ﬂlll I_,ulI]"'|_Ii".,"s_|‘|JI._.-.!"|I.'|Iu|I.,i-III,-,-l,-.-"'f._|'lr'-.-.,l‘f'|.1-"'1"r,".-.I__Jnur'-.-.‘l"nlrhll'l.. S i g na I T rac k
On Off
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Freg/Channel

e on SUNE  Center Freq
#Atten 20 dB : 1B 14000008 Ghx

StartFreq
2.58Baeaen GHz

Stop Freq
26.5000000 GHz

CF Step
2.4BBBEBEE GHz
Auto Man

Freq Offset
B.06000060 Hz

Signal Track
On 0ff
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Appendix F: Radiated Spurious Emission & Spurious in Restricted

Band
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&"A RF Test Report of S10-201L
noawe;  FCC ID:QISS10-201L

Part 1: Testing Range of “30 MHz to 1 GHz”

Note 1:  The test results and plot for testing range of “30 MHz to 1 GHz” showed as below is the WORST
case for all Test Modes and Channels. This range will not be presented for each Test Mode and
each Channel.

Note 2:  The emissions in this range are mainly from the Platform Device (Notepad PC and its ancillary
components).

80T
Level dBV/m

0T

60T

10

0 t t ———t t t t t t ———t {
30M 50 60 80 100M 200 300 400 500 800 1G
Freauencv in Hz

Frequency Level Transd Limit Margin | Height | Azimuth .

MHz dBuv/m daB dBuv/m daB cm deg Plarization
36.314600 31.2 12.4 40.0 8.8 100.0 324.0 VERTICAL
77.009400 16.5 8.7 40.0 23.5 240.0 125.0 HORIZONTAL
109.375200 17.8 12.7 43.5 25.7 100.0 89.0 VERTICAL
171.061800 28.4 10.6 43.5 15.1 189.0 99.0 HORIZONTAL
239.243800 28.9 14.2 46.0 17.1 100.0 247.0 HORIZONTAL
278.354800 39.7 154 46.0 6.3 100.0 58.0 HORIZONTAL
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&'z RF Test Report of S10-201L

Huawer FCC ID:QISS10-201L

Part 2: Testing Range of “18 GHz to 26.5 GHz”

Level dBpV/m

80

70

60

50

40

T P M

30| e b AT ANl e o

W
V

WA VIR

20

10

18G 19G 20G

21G 22G 23G 24G
Frequency [Hz]

25G

26.5G

Note: No peak found in pre- test.

Part 3: Testing Range of “1GHz to3GHz”

Note 1:  The testing range of “1GHz to 3 GHz” is for checking radiated emissions located in restricted
bands near the EUT operating bands.
Note 2:  Two limits are required in the testing range above 1 GHz, that is Peak limit (74 dBuVv/m) and
Average Limit (54 dBuv/m).

Note 3:  The peak spike exceeds the limit line is EUT’s operating frequency.
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Channel L

120]
d]
100]
97

80

| LeveldBvV/m

Test Mode: 11B

07T

20T

10

1000

1500

t
2000
Freauencv in MHz

Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector

2500

3000

Frequency Level Transd | Limit Margin | Height | Azimuth o
Polarization
MHz dBuv/m dB dBuv/m | dB cm deg
2390.000000 55.5 38.3 74.0 18.5 153.0 |58.0 HORIZONTAL
2483.500000 58.8 40.7 74.0 15.2 100.0 | 9.0 HORIZONTAL
MEASUREMENT RESULT: AVDetector
Frequency Level Transd | Limit Margin | Height | Azimuth o
Polarization
MHz dBuv/m dB dBuv/m | dB cm deg
2390.000000 42.3 38.3 54.0 11.7 100.0 | 174.0 VERTICAL
2483.500000 44.7 40.7 54.0 9.3 100.0 | 324.0 HORIZONTAL
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Channel H

120._ LeveldBpiv/m
110[
100]
%]

807

07

07T

20T

10

1000 1500 2000
Freauency in MHz

Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector

2500

3000

Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m daB dBuv/m dB cm deg
2390.000000 55.9 38.3 74.0 18.1 100.0 0.0 HORIZONTAL
2483.500000 58.6 40.7 74.0 154 100.0 130.0 HORIZONTAL
MEASUREMENT RESULT: AVDetector
Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m daB dBuv/m daB cm deg
2390.000000 42.1 38.3 54.0 11.9 100.0 269.0 HORIZONTAL
2483.500000 44.7 40.7 54.0 9.3 100.0 320.0 VERTICAL
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Test Mode: 11G

Channel L

120T

LeveldBv/m

110[

07T
20T

10

1000 1500 2000
Freauencv in MHz

Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector

2500

3000

Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m daB dBuv/m daB cm deg
2390.000000 67.9 38.3 74.0 6.1 100.0 230.0 HORIZONTAL
2483.500000 58.7 40.7 74.0 15.3 113.0 131.0 HORIZONTAL
MEASUREMENT RESULT: AVDetector
Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m daB dBuv/m daB cm deg
2390.000000 47.5 38.3 54.0 6.5 100.0 218.0 HORIZONTAL
2483.500000 44.8 40.7 54.0 9.2 100.0 118.0 HORIZONTAL
Channel H
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120T
T LeveldBuvim
110[
100]
97

807

07T

20T

10

1000 1500

Note: The peak exceeds the limit line is carrier frequency.

MEASUREMENT RESULT: PK Detector

2000

Freauencv in MHz

2500

3000

Frequency Level Transd Limit Margin | Height | Azimuth L
Polarization
MHz dBuv/m dB dBuv/m dB cm deg
2390.000000 55.6 38.3 74.0 18.4 121.0 24.0 HORIZONTAL
2483.500000 61.9 40.7 74.0 12.1 100.0 201.0 HORIZONTAL
MEASUREMENT RESULT: AVDetector
Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m daB dBuv/m dB cm deg
2390.000000 42.1 38.3 54.0 11.9 100.0 91.0 VERTICAL
2483.500000 48.5 40.7 54.0 55 100.0 201.0 HORIZONTAL
Report No: Huawei Proprietary and Confidential
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Test Mode: 11N

Channel L

120T
T LeveldBv/m
110[
100]
9]

80

07T

20T

10

1000 1500 2000
Freauencv in MHz

Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector

2500

3000

Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m daB dBuv/m daB cm deg
2390.000000 64.3 38.3 74.0 9.7 100.0 166.0 HORIZONTAL
2483.500000 58.3 40.7 74.0 15.7 100.0 0.0 HORIZONTAL
MEASUREMENT RESULT: AVDetector
Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m daB dBuv/m daB cm deg
2390.000000 44.4 38.3 54.0 9.6 100.0 185.0 HORIZONTAL
2483.500000 44.9 40.7 54.0 9.1 100.0 89.0 VERTICAL
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Channel H
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Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector

2500

3000

Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m dB dBuv/m dB cm deg
2390.000000 56.0 38.3 74.0 18.0 100.0 54.0 HORIZONTAL
2483.500000 65.7 40.7 74.0 8.3 100.0 250.0 HORIZONTAL
MEASUREMENT RESULT: AVDetector
Frequency Level Transd Limit Margin | Height | Azimuth o
Polarization
MHz dBuv/m dB dBuv/m daB cm deg
2390.000000 42.1 38.3 54.0 11.9 100.0 306.0 VERTICAL
2483.500000 44.7 40.7 54.0 9.3 100.0 354.0 VERTICAL
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Part 4: Testing Range of “3GHz to 18 GHz”

Note 1:  The test results and plot for testing range of “3GHz to 18 GHz” showed as below is the WORST
case for all Test Modes and Channels. This range will not be presented for each Test Mode and
each Channel.

Note 2:  The testing range of “3GHz to 18 GHZz” is for checking radiated emissions located in restricted
bands far away from the EUT operating bands.

Note 3:  Two limits are required in the testing range above 1 GHz, that is Peak limit (74 dBuVv/m) and
Average Limit (54 dBuv/m).

80T LeveldBpv/m
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60

50T *
47 “ A “ m“‘w
X
0T
20T

10

3G 5G 6 7 8 9 10G 18G
Freauencv in Hz

Note: The peak exceeds the limit line is carrier frequency.
MEASUREMENT RESULT: PK Detector

Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m dB dBuv/m daB cm deg
4824.045333 49.9 0.9 74.0 24.1 100.0 197.0 VERTICAL
MEASUREMENT RESULT: AVDetector
Frequency Level Transd Limit Margin | Height | Azimuth .
Polarization
MHz dBuv/m dB dBuv/m daB cm deg
4823.900667 34.5 0.9 54.0 19.5 100.0 242.0 VERTICAL
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Appendix G: Conducted Emission at
Power Port

Channel 6

0T

80|

10

| Level in dBuV

150k 300 400 500 800 1M 2M 3M 4M5M 6 8 10M 20M
Freauencv in Hz
MEASUREMENT RESULT: QP Detector
Frequency Level Transducer Limit Margin .
Line PE
MHz dBuv dB dBuv dB
0.239385 42.7 9.7 62.1 194 L1 FLO
0.693067 30.0 9.7 56.0 26.0 N FLO
0.868312 36.2 9.7 56.0 19.8 N FLO
2.208972 40.4 9.7 56.0 15.6 N FLO
3.563633 43.3 9.7 56.0 12.7 N FLO
4.645552 41.0 9.8 56.0 15.0 L1 FLO
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MEASUREMENT RESULT: AV Detector

Frequency Level Transducer Limit Margin line PE
MHz dBuv dB dBuv dB
0.400444 40.1 9.7 47.8 7.7 N FLO
0.484860 36.0 9.7 46.3 10.3 N FLO
0.699386 21.7 9.7 46.0 24.3 N FLO
1.653360 34.0 9.7 46.0 12.0 N FLO
3.561630 35.8 9.7 46.0 10.2 N FLO
15.81354 23.9 10.1 50.0 26.1 N FLO
END
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